B HYDRANAUTICS

A Nilfte Denka CoFfparalian
www. membranes.com

Mark Wilf Ph. D. and Kenneth Klinko

IMPROVING PERFORMANCE AND ECONOMICS OF RO SEAWATER
DESALTING USING CAPILLARY MEMBRANE PRETREATMENT

ABSTRACT

RO seawater systems that operate on a surface feed water originating from an open
intake source require an extensive pretreatment process in order to control membrane
fouling. Considerations of long term performance stability lead to a design concept of
operation at a low permeate flux rate and low permeate recovery. In recent years the
nominal performance of composite seawater membrane elements has improved
significantly, and new effective water microfiltration technologies have been introduced
[...]
Chemicals & cartridge filters 0.060 0.050 -17.0
Labor 0.050 0.040 -20.0
Total water cost, $/m3 0.827 0.762 -7.9

surface seawater. The combined effect of lower investment and improved operating
conditions is about 8% decrease of total water cost.

The conventional pretreatment process.

The objective of the pretreatment process is to reduce the concentration of fouling
constituents in the feed water to the level that would provide stable, long term
performance of membrane elements. In RO seawater systems membrane fouling can
develop due to the presence in feed water of colloidal and particulate matter, dissolved
organics, and as a result of biological growth in the RO system. The formation of
inorganic scale, sometimes encountered in the tail position elements in brackish systems
does not present a problem with the majority of seawater feeds. Precipitation of
sparingly soluble salts from RO seawater concentrate is less likely to occur due to the
relatively low recovery rate, high ionic strength, and low concentration of bicarbonate ion.
Membrane fouling due to the first three fouling factors: e.i. particulate matter, organics
and biogrowth, usually is most pronounced in the lead elements. It has been postulated
based on results of recent research work on membrane fouling processes (6, 7) that
colloidal fouling is accelerated by high ionic strength and permeate drag forces (permeate
flux). The high ionic strength of a treated solution reduces mutual double layer repulsion
between colloidal particles and between the particles and membrane surface. Permeate



flux, which results in drag forces perpendicular to the membrane surface, forces colloidal
particles and organic macromolecules into the membrane pores and the foulant layer on
the membrane surface. In seawater applications, the combination of high ionic strength
and the presence of colloidal particles and dissolved organics results in higher fouling
rates at a lower permeate flux than encountered in the brackish applications. The fouling
process affect membrane performance by affecting both water flux and salt passage.
Under high fouling conditions permeate flux is reduced and a higher feed pressure is
required to produce the design flow. Usually, there is a parallel increase in salt passage,
resulting in a higher salinity of permeate. Advanced stages of particulate or biological
fouling will result in blockage of feed channels and increased pressure drop.

The effectiveness of the operation of the pretreatment system and quality of feed water is
measured in terms of the Silt Density Index (SDI). The SDI is a measure of filterability of
RO feed water through a membrane filter of a defined porosity. Usually a filter with a
nominal pore size of 0.45 micron is used. The value of SDI gives only a relative
indication of feed water quality. There is no well defined relation between the SDI values
of the feed water, the membrane fouling rate, or long-term membrane performance. The
majority of membrane manufacturers specify an upper limit of SDI as 4 to 5. However,
for stable membrane performance the average value of SDI should be below 3.

The conventional pretreatment system for surface seawater feed can be quite extensive. It
may consist of breakpoint chlorination, up to a residual of 05 - 1.0 ppm,

followed by in-line coagulation and flocculation. Aggregated colloidal particles are
removed in two stage pressure multimedia filters. The two stage filtration, roughing
filtration followed by polishing filters, is an effective configuration for producing a more
consistent feed quality during backwash steps and also during periods of seasonal
deterioration of raw water quality. After media filters, and ahead of the cartridge filtration
unit, scale inhibitor and sodium bisulfite is added to the feed water. The above
configuration of the pretreatment system is effective in reducing SDI of the raw water
from an unmeasurable values (complete plugging of the test filter) to a range of 2 - 3 SDI
unit for the feed water. Regardless of the actual configuration of the pretreatment system,
the above range of feed water SDI is very common for most of seawater plants receiving
seawater from an open intake (8, 9, 10). However, the conventional pretreatment,
consisting of media and cartridge filtration, does not represent a definite barrier to colloids
and suspended particles. The quality of feed water produced, fluctuates significantly in
respect of particulate matter. During filter backwashing, the filtration rates of filters
remaining in operation increases, thus increasing the possibility of break through. Also,
after the backwash, during the period of formation of filtration cake, large concentrations
of colloidal particles are carried over with the filtration effluent. Apparently for these
reasons the design average flux rate in seawater systems operating on surface water, has
to be limited to about 8 gfd range.

The membrane pretreatment process.



The use of membranes as a definite barrier in the pretreatment process has been
proposed in the past (10, 11). Ultrafiltration (UF) and microfiltration (MF) membranes
have the ability to produce feed water of significantly better quality than the conventional
pretreatment process based on media and cartridge filtration. However, the conventional,
spiral wound configuration of ultrafiltration membrane elements was not suitable for the
treatment of highly fouling surface water. UF elements could not operate at high flux rates
without severe fouling of membrane surfaces and plugging of feed channels. High cross
flow feed velocities, required to reduce concentration polarization, resulted in high power
consumption. Membrane cleaning, frequently required, was cumbersome and not very
effective in restoring permeate flux. New microfitration and ultrafiltration technology
offered recently is based on a large ID capillary membrane configuration. The capillary
bore is 0.7 - 0.9 mm diameter. Membrane material consists of polypropylene, sulfonated
polyether sulfone or cellulose acetate. In some elements design the feed - permeate flow is
outside in, others has inside out direction.

There are two common novel properties of the new commercial capillary equipment;

1. A frequent, short duration, automatically sequenced flushing (or backflushing in some
models) of the capillary fibers, which enables to maintain stable permeate flux rates with
little oft-line time.

2. The ability to operate at a very low cross flow velocity, or even in a direct flow (dead
end) mode.

The off-line time due to pulse cleaning is very short, comparable the to off line time of
conventional filters due to filter backwashing. The frequent pulse cleaning results in a
stable permeate flux rates. The feed pressure is in the range of 1 to 2 bar. Operation at
low feed pressure and low cross flow or in a direct filtration mode results in high recovery
rates and very low power consumption, of about 0.1 kWhr/m3 of filtrate. The membrane
type is either microfiltration (nominal pore size 0.2 micron) or ultrafltration (molecular
weight cut off 100,000 - 200,000 Dalton). The dimensions of capillary ultrafiltration
modules are in the range of 100 - 130 cm long and 20 - 32 c¢cm in diameter. In actual field
operation, a single module can produce 30 - 150 m3/day of filtrate. This new capillary
technology has been developed to treat potable water, which originates from surface
sources. Compared to conventional technology, it offers modular design, high capacity
from a small foot print, no need for continuous handling and dosing of chemicals, and
limited labor requirements. The major advantage, however, is inherent to membrane
technology: the existence of a membrane barrier between feed and permeate which enables
a several log reduction of colloidal particles and pathogens.

This technology has been extensively tested and a large number of systems, mainly based
on microfiltration membranes, are already in operations. Following the success in potable
water applications, the capillary technology has been proposed and tested as a potential
pretreatment for RO systems operating on highly fouling water. Application of the
capillary technology as a pretreatment to seawater systems seems to be very
advantageous as well. A limited number of tests on the operation of capillary units with
seawater indicate that very good quality RO feed can be produced consistently (13). The
cost of the capillary membrane pretreatment is estimated to be similar to cost of the



extensive conventional pretreatment which is usually required for the surface seawater.
Table 3 summarizes operating and economic parameters of the conventional and capillary
membrane pretreatment for seawater RO systems. The use of capillary technology will
simplify the pretreatment system and reduce the use of chemicals. It will eliminate the
need of a continuous presence of free chlorine, and produce feed water with very a low
concentration of colloidal particles. There no sufficient data to decide which type of
capillary technology; microfiltration or ultrafiltration, will be more effective in reducing
foulants concentrations in RO seawater applications. In addition to particulates, the
ultrafiltration membranes will also retain to some extent dissolved organics (TOC) present
in the seawater. Future field results should show to what extent this property is
important in seawater applications. Membrane pretreatment will go in parallel to the
recent trend of increasing packing density of spiral wound elements i.e. increase of
membrane area and permeate capacity per element. This is achieved by optimization of
the element configuration, which also include decrease of the height of feed channels. The
potential for blockage of the thinner feed channels in the new spiral element design will
definitely be smaller in operation with high quality feed water containing very low
concentrations of particulate matter. Moreover, reduction of the fouling rate will reduce
the frequency of chemical cleaning, and should result in a significant increase in the useful
membrane life. This in turn will reduce cost of chemicals, cleaning associated labor and
membrane replacement cost.

Table 3. Comparison of conventional pretreatment and capillary membrane technology.

System configuration

Feed water source
Strainer

Raw water chlorination
In line coagulation,
continuos dosing

Static mixer

Colloids filtration
equipment

Backwashing mode &
frequency

Chemical cleaning

Conventional pretreatment

Open intake
Coarse screen

3 ppm

FeCl; 5 ppm
Polymer 0.2 ppm
Yes

Two stage multimedia
pressure filters

Air scour and water

backwash every eight hours.
Off line time 15 min (3.1%).

Not required

Advanced pretreatment

Open intake

Self cleaning microscreen
filter: 35 micron

Not required

Not required

No

Single stage capillary
membrane ultrafiltration:
150,000 - 200,000 Dalton
cut-off

Water pulse backwash
every 15 min. Off line time
30 sec. (3.3%)

Every 4 hr soak with 50
ppm NaOCI solution for 10
min. Off line time 0.4%



Filtration rate, I/m?hr (gfd)

Maximum driving pressure,
bar

Power consumption,
kWhr/m3 effluent
Backwash water losses, %
Cartridge filters rating,
micron

Effluent quality, SDI
Dechlorination, NaHSO3
ppm

Pretreatment investment
cost, $/m>-day permeate

First stage filters: 6 (3.5)
Second stage filters: 10 (6)
First stage filters: 0.5
Second stage filters: 0.8
0.07

4 (2.5% + 1.5%)
5-15

2-3
3

100 - 250

100 (60)
2 bar
0.10

5
Not required

<1
Not required

150 - 300

Operation of hybrid UF/RO seawater pilot unit at Tampa FL.

The UF unit commenced operation in August 1997. The UF unit operates on surface

seawater from Tampa Bay. The Pilot unit consists of one 8 capillary element. The UF
unit operates in dead end and partial cross flow filtration mode. The UF unit serves as a
pretreatment for the feed to the RO unit downstream. The utilization of capillary UF as a
pretreatment step enables operation of RO membranes at high recovery and high
permeate flux rate. The RO unit operate at recovery rate of 65% and flux rate of 12 gfd .
Figures 5 and 6 include results of permeate flux and feed pressure during pilot operations.
The results are indicative of stable membrane performance at a significantly higher values
of permeate flux and recovery rate then would be customary to operate RO seawater unit

using conventional pretreatment .

Tampa Bay SW RO Pilot Feed Pressure vs. Time

August 22, 1997 to February 22, 1998

Tampa Bay RO Flux vs. Time
August 22, 1997 to February 22, 1998

Pressure, psi
o
(=]
o

500 1000

1500

200

Run Hours




Summary.

An increase in recovery rate and permeate flux in seawater systems can improve the
economics of the desalting process. Implementation of high recovery, high flux operation
requires better quality of the feed water. New capillary membrane technology used as a
pretreatment step has the potential to produce feed water quality which will enable to
operate seawater membranes at a higher flux rate. The new technology has demonstrated
reliable operation at variety of operating conditions. It is cost competitive with
conventional pretreatment technology, and will result in higher reliability and better
overall economics of reverse osmosis seawater desalting. The combined savings due to
lower investment and operating cost and ability to optimize system operating conditions
due to better feed water quality should result in about a 10% reduction in total water cost.

References

1. A. Muirhead, S. Beardsley and J. Aboudiwan, Performance of the 12,000 m3/d
seawater reverse osmosis desalination plant at Jeddah, Saudi Arabia January 1979 through
January 1981, Desalination, 42 (1982) 115 - 128.

2. M. Wilf and K. Klinko, Performance of commercial seawater membranes., Desalination,
96 (1994) pp. 465 - 478.

3. G. Leitner, Cost of seawater desalination in real terms, 1979 through 1989, and
projections for 1999., Desalination, 76 (189) 201 - 213.

4. P. Shields and I. Moch, Evaluation of global sea water reverse osmosis capital and
operating cost, Proceedings of the ADA Conference, Monterey, California, August 1996,
vol. , 44 -60.

5. Pumping equipment specifications for 8,000 m3/day seawater RO plant for Eilat,
Israel.

6. X. Zhu and M. Elimelech, Fouling of reverse osmosis membranes by aluminum oxide
colloids. Journal of Environmental Engineering, December 1995, 884 - 892.

7. S. Hong and M. Elimelech, Fouling of nanofiltration membranes by natural organic
matter. Proceedings of 1996 ADA Conference, Monterey, August 1996, 717 - 727.

8. E. Ebrahim, M. Abdel-Jawad and M. Safar. Conventional pretreatment for the Doha
reverse osmosis plant: technical and economical assessment. Proceedings of ADA 1994
Biennial Conference, Pal Beach, Florida, September 1994, vol. I 149 - 163



9.Y. Ayash, H. Imai, T. Yamada, T. Fakuda, Y. Yanaga and T. Taniyama. Performance of
reverse osmosis membranes in Jeddah Phase I plant. Desalination, 96 (1994) 215 - 224.

10. S. Kremen, M. Wilf and P. Lange. Operation results and economics of single stage and
two stage large size sea water reverse osmosis systems, Proceedings of the Twelfth
International Symposium on Desalination and water Reuse, Malta, April 1991, vol. 2 15 -

11. G. Tanny, R. D Agostino and M. Wilf, Membrane microfiltration as a pretreatment
for seawater reverse osmosis. Proceedings of the 7th International Symposium on Fresh
Water from the Sea. (Amsterdam 1980) vol. 2, 307 - 317.

12. B. Ericson and B. Hallmans, Membrane filtration as a pre-treatment method - a cost
comparison, Proceedings of IDA World Conference on Desalination and Water Reuse,
Washington, August 1991, vol. 2

13. M. Miller, M. Silbernagel, T. Kuepper and W. Varnava, Testing prefiltration for the
military ROWPU, Proceedings of the 1966 ADA Conference , Monterey, August 1966,
pp. 467 - 485.



